
 

 

BALE TRAILER SPARE PARTS LIST  



 

            BALE TRAILER MAIN ASSEMBLY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 001 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 001 BALE TRAILER MAIN ASSEMBLY  

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 WHEELS (STANDARD SIZE)  ZGPP20 4 ZGPP119A 4 

2 WHEEL NUT AX-181.5 32 AX-181.5 32 

3 AXLE COMPLETE ZGPP120 2 ZGPP17 2 

4 TRAILER SHOE P001.424 1 P001.424 1 

5 1” WASHER ZP ZFAS49 1 ZFAS49 1 

6 PIN ZMAC73 1 ZMAC73 1 

7 M6x40 ROLL PIN ZFAS30 1 ZFAS30 1 

8 STICKER KIT P001.550 1 P001.551 1 



 

           BALE TRAILER HAY RACK ASSEMBLY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 002 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 002 BALE TRAILER HAY RACK ASSEMBLY  

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 REAR HAY RACK P001.446 1 P001.446 1 

2 FRONT HAY RACK P001.447 1 P001.447 1 



 

                                                                                                                                                              BALE TRAILER TAIL LIGHT ASSEMBLY 

 

 

 

 

 

 

  

SEE TABLE NO: 003 



 

  

TABLE NO: 003 BALE TRAILER TAIL LIGHT ASSEMBLY 

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 LEFT HAND TAIL LIGHT ZGPP180 1 ZGPP180 1 

2 LEFT HAND TAIL LIGHT LENSE LCTR8L 1 LCTR8L 1 

3 RIGHT HAND TAIL LIGHT ZGPP181 1 ZGPP181 1 

4 RIGHT HAND TAIL LIGHT LENSE LCTR8R 1 LCTR8R 1 

5 M5 NYLOCK NUT ZFAS114 4 ZFAS114 4 

6 M5 WASHER ZP ZFAS113 4 ZFAS113 4 

7 WIRING LOOM (RED CONNECTOR TO LHD TAIL LIGHT) ZGPP179 1 ZGPP179 1 



 

              BALE TRAILER BODY FITTINGS  

SEE TABLE NO: 004 



 

  

TABLE NO: 004 BALE TRAILER BODY FITTINGS 

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 RED REFLECTOR ZGPP398 2 ZGPP398 2 

2 ORANGE REFLECTOR ZGPP237 10 ZGPP237 10 

3 WHITE MARKER LIGHT ZGPP221 2 ZGPP221 2 



 

 

                        BALE TRAILER WIRING ASSEMBLY 

SEE TABLE NO: 005 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 005 BALE TRAILER WIRING ASSEMBLY 

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 WIRING LOOM ZGPP179 1 ZGPP179 1 

2 JUNCTION BOX ZGPP222 1 ZGPP222 1 

3 7 PIN PLUG ZGPP263 1 ZGPP263 1 

4 WHITE MARKER LIGHT ZGPP221 2 ZGPP221 2 

5 7 CORE TRAILER CABLE     



 
 

               BALE TRAILER BRAKED AXLE HYDRAULICS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 006 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 006 BALE TRAILER BRAKED AXLE HYDRAULICS 

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 BRAKE ASSEMBLY COMPLETE ZGPP124 2 ZGPP124 2 

2 3/8” DOWDY SEAL ZHYD05 2 ZHYD05 2 

3 3/8” x 3/8” MALE CONNECTOR ZHYD03 2 ZHYD03 2 

4 HYDRAULIC HOSE  ZHYD53 1 ZHYD53 1 

5 3/8” x 3/8” T-CONNECTOR ZHYD37 1 ZHYD37 1 

6 HYDRAULIC HOSE ZHYD30 1 ZHYD47 1 

7 DOWDY SEAL ZHYD22 1 ZHYD22 1 

8 BRAKE COUPLING ZHYD25 1 ZHYD25 1 



 

 

                                                                                                                                                                                                    BALE TRAILER HANDBRAKE ASSEMBLY 

 

 

 

 

 

 

 

‘ 

 

 

 

 

 

 

 

 

 

 SEE TABLE NO: 007 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 007 BALE TRAILER HANDBRAKE ASSEMBLY 

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 HAND BRAKE LEVER  ZGPP227 1 ZGPP227 1 

2 WELD ON PLATE P001.448 1 P001.448 1 

3 EYE BOLT ZFAS131 1 ZFAS131 1 

4 WIRE GRIP ZGPP228 4 ZGPP228 4 

5 HAND BRAKE CABLE P001.449 1 P001.450 1 

6 M10 PLAIN NUT ZFAS05 2 ZFAS05 2 

7 M12X30 SETSCREW ZP ZFAS10 2 ZFAS10 2 

8 M12 NYLOCK NUT ZFAS22 2 ZFAS22 2 



 
 

TRF21 BALE TRAILER TVZ AXLE PART No. ZGPP120 (Pre November 2015) 

 

SEE TABLE NO: 008 



  

TABLE NO: 008 TRF21 BALE TRAILER TVZ AXLE Part No: ZGPP120 

ITEM NO DESCRIPTION 

TRF21 

CODE QTY 

       

1 CROWN NUT M39X1.50 57539B2 2 

2 SPRING PIN FOR NUT 58205 2 

4 BRAKE SHOE 300X60  9FCA300ZO        2 

8 SPRING WASHER D16 915RE16            2 

9 NUT M16X2.00 97116D1 2 

12 DUST CAP 90mm 56109009            2 

16 SEAL 5411201            2 

18 BEARING 59130213            2 

19 DUST SHIELD 5511201            2 

20 DRUM 65L6NA01 2 

21 DUST SHIELD 5510901            2 

22 BEARING 59132210            2 

23 AXLE STUD 18mmx1.5mm AX-18501.5 12 

24 AXLE NUT 18mmx1.5mm AX-181.5 12 

27 COMPENSATOR 768102 1 



 

 

TRF21 BALE TRAILER TVZ AXLE PART No. ZGPP17A (November 2015 Onwards) 

  

SEE TABLE NO: 009 



 

  

TABLE NO: 009 TRF21 BALE TRAILER TVZ AXLE Part No: ZGPP17A 

ITEM NO DESCRIPTION 

TRF21 

CODE QTY 

       

1 CROWN NUT M39X1.50 57539B2 2 

2 SPRING PIN FOR NUT 58205 2 

4 BRAKE SHOE 300X60  9FCA300ZO        2 

8 SPRING WASHER D17 980161            2 

9 NUT M16X2.00 97116D1 2 

12 DUST CAP 90mm 56109009            2 

16 SEAL 5411201            2 

18 BEARING 59130213            2 

19 DUST SHIELD 5511201            2 

20 DRUM 65L6NA01 2 

21 DUST SHIELD 5510901            2 

22 BEARING 59132210            2 

23 AXLE STUD 18mmx1.5mm AX-18501.5 12 

24 AXLE NUT 18mmx1.5mm AX-181.5 12 

26 CAMSHAFT D26 B0800  752263131019T 2 

27 COMPENSATOR 768101 1 



 

 

TRF25 BALE TRAILER TVZ AXLE Part No: ZGPP17 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 SEE TABLE NO: 010 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 010 TRF25 BALE TRAILER TVZ AXLE Part No: ZGPP17  

ITEM NO DESCRIPTION 

TRF25 

CODE QTY 

       

4 INDUSTRIAL SEAL 5441301 2 

5 BEARING 59132215           2 

6 DUST SHIELD 5511301            2 

7 HUB 61L08110130150 2 

8 DUST SHIELD 5530991          2 

9 BEARING 59132212           2 

10 DRUM 66LNF0803 2 

11 AXLE STUD 18mmx1.5mm AX-18501.5 16 

12 AXLE NUT 18mmx1.5mm AX-181.5 16 

13 CROWN NUT M48x1.5 57548B5 2 

14 SPRING PIN FOR NUT 58209 2 

15 DUST CAP 110mm 56111009            2 

16 BRAKE SHOE 350X060  9FCA350ZO       2 

23 NUT M24X1.5 97124B1 2 

25 TWIN WASHER 9800241 2 

26 CAM SHAFT 753032C800 2 

29 BRAKE LEVER 7613201 2 

32 COMPENSATOR 768102 1 



 

      BALE TRAILER SPRING SUSPENSION ASSEMBLY 

  

SEE TABLE NO: 011 

SEE TABLE NO: 011 



 

       BALE TRAILER SPRING SUSPENSION ASSEMBLY   

SEE TABLE NO: 011 

SEE TABLE NO: 011 



 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 011 BALE TRAILER SPRING SUSPENSION ASSEMBLY 

ITEM 
NO DESCRIPTION 

TRF21 TRF25 

CODE QTY CODE QTY 

         

1 SPRING P001.451 4 P001.452 4 

2 MAIN PIVOT PIN P001.453 2 P001.453 2 

3 SMALL PIVOT PIN P001.454 4 P001.454 4 

4 M12X120 BOLT ZP ZFAS148 4 ZFAS148 4 

5 SMALL PIVOT PIN CASTLE NUT P001.455 4 P001.455 4 

6 COTTER PIN P001.456 4 P001.456 4 

7 MAIN PIVOT PIN CASTLE NUT P001.457 2 P001.457 2 

8 COTTER PIN P001.458 2 P001.458 2 

9 WASHER  P001.459 2 P001.459 2 

10 M12 NYLOCK NUT ZFAS22 4 ZFAS22 4 

11 M18 NYLOCK NUT ZFAS80 16 ZFAS80 16 

12 M18 U BOLT P001.460 8 P001.460 8 

13 GREASE NIPPLE DUST CAP P001.461 6 P001.461 6 

14 GREASE NIPPLE P001.462 4 P001.462 4 

15 GREASE NIPPLE P001.463 2 P001.463 2 


